
      City of Guadalupe Wastewater Collection System & 
Treatment Plant Master Plan

System Evaluation, 

Condition Assessment 

and Capital 

Improvement Plan 

Prepared for:  
Jeff van den Eikhof, PE 
City of Guadalupe 
918 Obispo Street 
Guadalupe, CA 93434 

Prepared by:   
MKN & Associates 
PO Box 1604 
Arroyo Grande, CA  93421 
www.mknassociates.us 

Final October 28, 2014 



City of Guadalupe 

Wastewater Collection System & Treatment Plant Master Plan 2014 

City Council 

Mayor Frances Romero 

Mayor Pro Tem John Sabedra 

Council Member John Lizalde 

Council Member Gina Rubalcaba 

City Staff 

Andrew Carter, City Administrator 

Jeff van den Eikhof, PE, Contract City Engineer 

[...]
gpm  Not available 15 9

Simplex Pump 
Capacity 

gpm  380‐420  230‐250  82-92

Duplex Pump 
Capacity 

gpm  565‐690  270‐290  145‐160 

1. The Highway 1 Lift Station receives pump flow from the Gularte Lift Station and the Gularte Lift Station runs approximately 1 hour
per day. 

2. The Highway 1 Lift Station does not have an hour meter and runtime data is not recorded for this station. Runtime data for the
month of January 2014 provided by City staff. A detailed review of runtime records to determine average daily and peak flow was 
not completed for the report. 

Based on the pumping capacity analysis completed in Table 7‐1, the Pioneer and Gularte Lift Stations appear to have 
sufficient pumping capacity, with a single pump, to convey existing ADF and PHF conditions and may be oversized based 
on the estimated existing peak hour inflow conditions. The Highway 1 Lift Station appears to be sufficient to convey 
ADF conditions, but insufficient to convey PHF conditions with a single pump in operation. It is assumed that the second 
pump turns on as needed to convey PHF at the Highway 1 Lift Station. 

Table 7‐2 provides an overview of the existing lift station volumes and calculated active volumes for proper pump cycle 
times. The Highway 1 and Gularte Lift Station operational active volumes were calculated using existing asbuilt plan 
and manufacturer documentation. Asbuilt plans were not provided by the City and/or do not exist for the Pioneer Lift 
Station. In addition the internal wet well dimension of the Pioneer Lift Station could not be measured during the infield 
condition assessment.  

Table 7‐2: Minimum Active Volume for Existing Flow Conditions 

Lift Station 
 wet well 
Diameter 

Volume 
Per Foot 

QPUMP 
Operational 

Active 
Volume 

Operational 
Active 
Volume 

Calculated

Active 
Volume 

Cycle 
Time 

Active 
Depth 

feet  gal/feet  gpm gal feet gal  min  feet

Highway 1  7.0  287.9  405 293 1.0 1012  10  3.5

Pioneer  NA  NA  250 NA NA 625  10  NA

Gularte  4.0  94.0  110 94 1.0 275  10  2.9

The calculated active volume, as shown above, provides a starting point  for the design of new  lift station  facilities. 
Factors  such  as  pump  flow,  lift  station  inflow,  peak  hour  flow, wet well  dimensions,  pipe  inverts, manufacturer 
recommended pumps starts per hour to minimize excessive pump wear, and force main velocities influence the final 
required wet well active volume. A pump cycle time analysis was not completed for the three lift stations since detailed 



City of Guadalupe Wastewater Collection & Treatment Plant Master Plan                      Final October 28, 2014 
 
 

  

       Page | 7‐8   

asbuilt plans and pump set points were not available. As part of this Master Plan it is recommended that the Highway 
1 and Pioneer Lift Station be replaced, at which point a full redesign of the lift stations will be completed. In addition, a 
separate capacity assessment technical memorandum was completed for the Gularte Lift Station in June 2014, which 
identified the lift stations has sufficient active depth to adjust pump cycle times for existing and future flow conditions. 

For lift station force mains it is recommended that pipeline velocities be greater than 3.5 feet per second in force mains 
to provide cleaning velocities, but less than 5.0‐10 feet per second to minimize head loss and surge events. Table 7‐3 
provides an overview of the hydraulic analysis completed for the City’s lift station force mains.  

Table 7‐3: Force Main Evaluation for Existing Flows

  

Lift Station 

Highway 1 Pioneer  Gilarte

Force Main Properties

Force Main Diameter  inches 4 4 4

Hazen Williams C  ‐‐  130 130  130

Force Main Length  feet 43 636  806

Elevation Head  feet 7.8 18.0  8.0

Design Flows

Simplex Flow  gpm 405 240  110

Head  feet 16 70 32

Force main Hydraulics

Velocity  ft/sec 10.3 6.1 2.8

Travel Time to Gravity system  min  0.07  1.73  4.78 

 
Overall the  lift station  force mains appear to operate within the velocity recommendations  identified above during 
normal pumping operations.  The Gularte  Lift  Station’s  velocity  is  slightly  slower  than  recommended  and may not 
provide the required velocity to property clean the force main. Future rehabilitation and/or replacement of the existing 
City lift stations should evaluate force main changes to maintain minimum and maximum force main velocities.  

7.5 Capacity for Future Flow Conditions 

Table 7‐7 provides an overview of the pump capacity of the City’s three lift stations. Based on the analysis, the Pioneer 
and Gularte Lift Stations have sufficient pumping capacity to meeting future average day and peak hour flow conditions. 
The Highway 1  Lift Station has  insufficient  capacity under  future peak hour  flow  conditions with a  single pump  in 
operation, but can convey peak hour flow  if both pumps running.  It  is recommended that a single pump  is sized to 
convey peak hour flow, with a second pump available if one pump is out of service, and to provide pumping support 
for extreme instantaneous peak flows.

Table 7‐4: Lift Station Pump Capacity for Future Flows

Flow Conditions 
Lift Station 

Highway 1 Pioneer  Gularte

# Residential Parcels  258 1 22

# Commercial Parcels  99 22 NA

Estimated Average Daily 
Flow 

gpd  151,629 11,508  19,090

gpm  105 8 13

Upstream LS Pumped Flow  gpm  100 NA NA

Estimated Peak Hour Flow 
Peaking Factor 4.70 4.70 4.70

gpm  533 38 62

Simplex Pump Capacity  gpm  390‐420  230‐250  105‐115 

Duplex Pump Capacity  gpm  565‐690  270‐290  165‐180 



City of Guadalupe Wastewater Collection & Treatment Plant Master Plan                                        Final October 28, 2014  
 

 

        

      Page | 8‐1 

SECTION 8 WASTEWATER TREATMENT PLANT ANALYSIS AND EVALUATION 

8.1 WWTP Overview 

The wastewater treatment plant  (WWTP) was constructed  in the 1960’s and  included a headworks, aeration basin, 
clarifiers, anaerobic digesters, sludge drying beds and percolation ponds. Improvements made in 1979 converted the 
WWTP to a lagoon process, demolished the aeration basin, abandoned the digesters and headworks, and constructed 
a spray distribution system and offsite holding ponds. The 1992 improvements included new headworks, grit removal 
system,  sludge drying beds,  irrigation pump  station and  spray distribution.  In 2004  the  lagoons were converted  to 
Advanced Integrated Pond System (AIPS) including expansion of the onsite treatment pond volume and abandonment 
of  the  sludge  drying  beds.  The most  recent WWTP  Improvements were  completed  in  2012  and  included  a  new 
headworks screen, a secondary treatment process conversion from AIPS ponds to Biolac® extended aeration system 
with integral clarifiers, and a new screw press sludge dewatering system. The process flow diagram is shown in Figure 
8‐1 and the existing site plan is shown in Figure 8‐2. 

The 2012 Improvements Project was constructed to bring the WWTP  into compliance with the City’s existing Waste 
Discharge Requirements  (WDR) permit. The design allows  for  future expansion, and the process  is compatible with 
advanced treatment facilities that may allow for additional recycled water uses  if desired  in the future. The basis of 
design for the Improvements Project is described in Technical Memorandum 2 – Basis of Design (Dudek, Draft August 
2010). At the time of the design (2010), the WWTP had been experiencing ongoing WDR violations since 2005. The 
project was designed to correct several mechanical and process deficiencies, and maximize value of the available grant 
funding. The Report recommended additional  improvements be built within 2 to 3 years  including  installation of an 
effluent piping system, restoration of the effluent holding ponds, rehabilitation of the irrigation pump station and spray 
distribution system. Additionally, some of the improvements that were part of the Phase 1 Project were not ultimately 
included in the construction contract and should be considered for near‐term projects, including the rehabilitation of 
the influent lift station and the grit removal system. The project was designed for a hydraulic capacity of 0.96 MGD, 
consistent with the WDR limits, and based on population projections it was expected to sustain wastewater needs to 
2031. 

 

 

 

 

   



City of 
Guadalupe
Wastewater
Collection &
Treatment

Plant Master
Plan 

MAP NOTES:
2012 AERIAL PHOTO
PROVIDED BY USDA.
PARCEL BASEMAP 
PROVIDED BY
COUNTY OF SANTA 
BARBARA GIS. 

Figure 8-1:
Existing
WWTP

Proces Flow
Diagram

Notes:
1. Process Flow Diagram per City of Guadalupe Wastewater
    Treatment Plant Improvement Project As-Built drawings, 
    Dudek,11/14/2012.
2. Grit Removal System improvements not yet completed.

See Note 2



Source: Esri, DigitalGlobe, GeoEye, i-cubed, USDA, USGS, AEX, Getmapping, Aerogrid, IGN, IGP, swisstopo, and the GIS User Community

City of 
Guadalupe
Wastewater
Collection &
Treatment

Plant Master
Plan 

O
1 inch:100 feet

MAP NOTES:
2012 AERIAL PHOTO
PROVIDED BY USDA.
PARCEL BASEMAP 
PROVIDED BY
COUNTY OF SANTA 
BARBARA GIS. 

Figure 8-2:
Existing
WWTP

Facilities

[Ú

Source: Esri, DigitalGlobe, GeoEye, i-cubed, USDA, USGS, AEX,
Getmapping, Aerogrid, IGN, IGP, swisstopo, and the GIS User
Community

Blowers for Biolac® System 
& Screw Press Sludge 

Dewatering System

Aeration Basin
(Biolac®)

Sludge Drying Beds

Headworks Screen &
Influent Lift Station

Equalization Storage Basins

Effluent Storage Ponds

Effluent Pump Station

Spray Fields

WWTP

Effluent Distribution Ditch

Effluent Force Main

Secondary 
Clarifiers (2)

Control Buidling 
& Staff Office Splitter Box

Clarifier (Abandoned) Headworks
(Abandoned)

Lift Station
(Abandoned)

Digester & Heater
(Abandoned)

Grit Removal System
(Abandoned)

Emergency Generator

Emergency 
Generator



City of Guadalupe Wastewater Collection & Treatment Plant Master Plan                      Final October 28, 2014 
 
 

  

       Page | 8‐4   

8.2 Waste Discharge Requirement Permit 

Effluent requirements for the Guadalupe WWTP are set forth in Waste Discharge Requirements (WDR) Order No. R3‐
2005‐0015 (Appendix C). The permitted capacity of the plant is 960,000 GPD (0.96 MGD) which is based on the average 
day flow for the maximum month, the maximum monthly flow (MMF). Table 8‐1 summarizes the permit effluent water 
quality requirements. Additional requirements regarding the discharge/recycled water usage, such as visible signage 
indicating recycled water use at the reuse sites, are also included. 

Table 8‐1: Waste Discharge Requirements – Effluent Quality 

  Monthly 30‐day Average Maximum Daily 

Settleable Solids (SS), mL/L  0.2  0.5 

5‐day Biological Oxygen Demand 
(BOD5), mg/L 

60  100 

Total Suspended Solids (TSS), mg/L 60  100 

Total Dissolved Solids (TDS), mg/L  1500   

Sodium, mg/L  230   

Chloride, mg/L  230   

pH  Within the range 6.5 to 8.4 

Dissolved Oxygen (DO), mg/L  Minimum 1.0 (at water surface in treatment ponds) 

Groundwater limitations  Discharge shall not cause:

 Significant increase of mineral constituent 
concentrations in underlying groundwater, as 
determined by comparison of samples collected 
from wells up‐gradient and down‐gradient from 
the discharge. 

 Concentrations of chemicals and radionuclides in 
groundwater to exceed limits set forth in Title 22, 
Chapter 15, Articles 4 and 5 of the California Code 
of Regulations. 

8.3 Wastewater Flows 

MKN reviewed available records for influent wastewater flows and loadings and assessed the anticipated community 
growth. Review of the existing and projected future wastewater flows are detailed in Section 3 and summarized in the 
table below. 

Table 8‐2: Estimated Existing and Future Wastewater Flows 

Flow Condition  Existing Flow (MGD) Future Flow (MGD)  Peaking Factor

Average Day Flow (ADF)  0.68 1.03 ‐‐ 

Maximum Month Flow (MMF)  0.77 1.17 1.13

Peak Day Flow (PDF)  0.93 1.41 1.37

Peak Hour Flow (PHF)  2.71 4.10 3.98

The estimated future ADF and MMF are higher than the WDR limit of 0.96 MGD. The existing MMF is approximately 
80% of the WDR limit.  



City of Guadalupe Wastewater Collection & Treatment Plant Master Plan                      Final October 28, 2014 
 
 

  

       Page | 8‐5   

8.4 Influent Loading 

8.4.1 Existing Influent Loading 

The Monitoring and Reporting Program (Attachment C of WDR No. R3‐2005‐0015) requires that representative samples 
of the  influent wastewater be collected once per month using a 24‐hour composite sample and analyzed  for 5‐day 
biochemical  oxygen  demand  (BOD5)  and  total  suspended  solids  (TSS).  Reported  monthly  flows  and  influent 
concentrations, and calculated loadings for 2012 and 2013 are summarized in Table 8‐3.  

Table 8‐3: Monthly Influent Concentrations and Loadings (2012 – 2013) 

Year  Month 
Average 
Daily Flow 

Influent BOD‐5  Influent TSS 

(MGD) (mg/L) (lb/day) (mg/L)  (lb/day)

2
0
1
2
 

January  0.611 723 3684 213  1085

February  0.600 335 1675 200  1000

March  0.595 400 1985 430  2134

April  0.654 231 1260 169  922

May  0.667 282 1568 204  1134

June  0.644 299 1607 178  957

July  0.605 140 706 210  1059

August  0.572 217 1036 483  2306

September  0.585 284 1385 133  648

October  0.596 410 2038 177  880

November  0.587 293 1434 196  960

December  0.608 218 1105 208  1054

2012 Average  0.610 319 1624 233  1178

2012 Maximum  0.667 723 3684 483  2306

2
0
1
3
 

January  0.617 237 1219 174  895

February  0.586 292 1428 170  831

March  0.607 215 1088 246  1244

April  0.641 262 1398 172  917

May  0.674 327 1838 202  1135

June  0.668 426 2374 209  1165

July  0.703 127 744 73  428

August  0.718 230 1377 45  269

September  0.728 310 1883 201  1221

October  0.774 266 1717 183  1181

November  0.737 320 1967 220  1353

December  0.732 198 1208 147  897

2013 Average  0.682 267 1520 170  961

2013 Maximum  0.774 426 2374 246  1353

The available data indicates that on average, influent flows increased by approximately 12 percent between 2012 and 
2013, and influent BOD5 and TSS loadings decreased by approximately 6 percent and 18 percent, respectively.  

APIO  is a vegetable processing, washing and packaging  facility and a significant wastewater contributor  in the City. 
Based on available records, it appears that APIO’s water usage decreased from 2012 to 2013 (Table 3‐2). However, for 
January  to May 2014, APIO’s average daily water demand has  increased  substantially  from 2013. APIOs estimated 
contribution was approximately 36% of the total estimated wastewater flow for the City in 2013 (Table 3‐2), and based 
on records for 2014 it appears to have increased. This may have an impact on the hydraulic capacity of the WWTP. 

When  evaluating  the WWTP’s  ability  to  treat  sewage  from  the  City  and  APIO,  the  loading  (biological  and  solids 
treatment) capacity should also be considered. The strength of the wastewater from industrial and agricultural facilities 



City of Guadalupe Wastewater Collection & Treatment Plant Master Plan                      Final October 28, 2014 
 
 

  

       Page | 8‐6   

is difficult to predict, since it can vary widely depending on operations. If the wastewater from APIO  is  low strength 
(measured by BOD concentrations), and flows increase substantially, biological treatment at the wastewater treatment 
facility may be  impacted  since  it  relies on carbon and nitrogen  from  the  influent  sewage  to  support  the biological 
organisms  that  perform  the  treatment.  Conversely,  if  the wastewater  contains  high  concentrations  of  BOD,  the 
treatment facility may require additional treatment capacity.  

MKN reviewed monthly influent flows and loadings for 2014 available at the time of this report (January through July). 
These are summarized below in Table 8‐4. Additionally, a 24‐hour composite sample was taken on August 27, 2014 and 
tested for BOD5 and TSS. The BOD5 concentration was 387 mg/L and the TSS concentration was 196 mg/L. It is expected 